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Test Report

He = .
REmS - 202203002
Report No.
RS : A BiJs:1 FRI&RS . CWBDZ-QR-QC-123
& A eSS B TIC4501
Sample Name Connector Part No:
ek R AT AT LA AIRA R BRES: 1304501
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
o Pt AL A DAL AR R 8510985 Ykt IR 2022218
Producer Add. [ No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE & E A
95 2022/2/20~2022/3/10
Sample Qty. pes Test Periods
% — - & A F 1B o .
Test Location X A B Test Conditions 23.8°C , 55.1%RH
HEmRE AT RINITEIRAS.
Sample State |No Damage on surface of test sample in front of test.
K E | IERETEPS40094G.
Tested Basis  |Test According to product specification PS4099.
YRS
Test instrument :
Fs 1XEEETR RERS HHEEXH
No. Instrument Name Instrument No. Valid date to
AT
1 iRt SY-EG135 2023/4/30
Resistance Meter
S
2 BEWTTt SY-FC030 2022/11/30
Ergometer
6 N
3 PRI SY-FG024 2023/7/29
Universal tensile testing machine
SERERRIOE
4 Temperature & Humidity Cycling Chamber SY-TALL0 2022/12/30
SRR IE
5 Temperature & Humidity Cycling Chamber SY-TAOLS 2022/8/30
SIERERRIE
6 Temperature & Humidity Cycling Chamber SY-TALL? 2023/2/28
B RS e LA
BEREIHIE
! Temperature & Humidity Cycling &Vibration Chamber SY-TAD92 2023/3/30
thge IPTA:
8 S REIRLIFE SY-z011 2023/7/29
Salt spray Chamber
P ——
9 HERERE SY-TA106 2023/4/30
Data Acquisition Unit
I=Ei=impvay== N
10  SEIEERRR SY-EG133 2023/4/30
Multi range DC power supply
= AN
11 i TC-FG018 2023/7/29
Electric vibration table
=, N TS L
12 ,§{$iﬁ;¢$}iﬁhn TC-FG023 2023/7/29
Fall concussion test-beds
13 . Hﬁ&ﬁ.& . TC-EG142 2022/12/30
Transient breaking instrument
BReER EAESUIHAY
14 Aptitude AC/DCVoltage resistance SY-EG062 2023/6/30

7

1 RERMZ 1N ERE TR ; BOEFTR ; IRERM. RIFEL ; RETHwE. #x. HEAEFTH.

2. HRERHEETREFFNEEIMRE | RENBIRREHERES.

3. EXRENRBERN , FRENEIREZ BE+AERUBEFAAFAERE.
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Test Result

RERS P OR-OC.
Report No. 202203002 F¥e4i'5: CWBDZ-QR-QC-123
Fs I B &M S a7 5 RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LEBRMGEREN LB REER
‘ . MBE. FERPMIERN
B TH.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor,
Eyesight: > 1.0 broken, crack, and
611 LS BEBA: (200~300) Ix 001-005 distortion, etc. & &
o Appearance |Lamp: (200~300) Ix 2EBHEALE M. Sk Pass Pass
BmES: (0.3~0.5) m v FeBA R HIME IR R B
Space: (0.3~0.5) m BREERE.
GB/T 5095.2 Method 1la Metal part: bright and even
surface without rust, oxide,
fog and obvious physical
damage, etc.
RN 255 i F iR 7 R FLEE AR
wFEANS |HFLEER S, MEEAR KT 25
E@EzEAH |mm/min.. . .
Insertion |The force of inserting and pulling the ?iﬁé\glj\llnsernon force: ~
6.1.2 force and |contact into and out of the housing 001~005 = ) . ZEREE|N TR .
retention [along the axis shall be measured Ez’lgjj Retention force: Pass
force for |(Testing speed: <25 mm/min.) =29.4N
contact [GB/T 5095.8 Method 15d / EIA-
364-29B
s R BUESERE
Result of test or range of numerical value
B{IUnit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Fit Tt Tt Tt Tt ; ; }
Appearance No damage. No damage. No damage. No damage. No damage.
BAD
(Insertion) Max 3.2 3.2 2.9 2.8 3.2 3.2 2.8 3.1
ElE 5
(Retention) Min 486 46.9 465 435 458 486 | 435 | 463

R E BN
Name of instrument
equipment

R AT

Ergometer
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Test Result
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RERS e
Report No. 202203002 FH&45: CWBDZ-QR-QC-123
Fs KmE KM EERGE HRRS MIEER HEREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
. LR RENTARER. LB
=EU . FEREMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. A ~
611 | poewance |TEH: (200-300) Ix 006015  [2&WHEEEHM. Rl . Kb okl iakisl
Lamp: (200~300) Ix B HHRIR L R F R R B TS S R
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
HEEEERTFRKEBMSLE LA,
HNENG S LR TR S SRS
84, MREEFRKF25 mm/min..
Pulling load shall be applied to a
EEERnakigE |correctly crimped contact and a wire. . .
6.1.3 Crimp tensile | The load required to pull the wire out of 006-015 ﬁwgzg sgzm m:z SERHIENTER f;
strength the contact or break the wire shall be T ’ ass
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
LR BESER
Result of test or range of numerical value
= .
tem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
EEEBAIR
IR AWGH18 137.6 142.8 145.8 139.2 1415 145.8 | 137.6 130.8
Crimp
tensile
strength(& AWG#20 121.5 117.4 118.4 120.6 123.4 1234 | 1174 120.3
fSLUNIt:N)
PE -
Name of instrument
equipment
Mt
Ergometer
o4, k24 T
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Test Result
REHS: o
Report No. 202203002 FM%iS: CWBDZ-QR-QC-123
Fs M B &S B8 75 5 RS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LEBRMGEREN LRREER
« MBE. FERFNER
N R,
B 7o
Checking by eyes Plastic part: smooth and flat
WA LOLLE surface without discolor,
. broken, crack, and
Eyesight: > 1.0 . )
6.1.1 S lemeg. (200-300) Ix 016020  |distortion, etc. a a
7 [Appearance | 7 2EBHRELER. S Pass Pass
Lamp: (200~300) Ix oo
3 -  FeER R RN R R
BMES: (0.3~05) m e s
- (0.3~ B E .
Space: (0.3-0.5 m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide,
fog and obvious physical
damage, etc.
Bl SRS, EEiESm%s
I A RRERSRRY, EERKT
25 mm/min., MERHEERRNITHT
ik FA MM BINRE RN ELER
$iinsEE  |Apply axial withdraw force on the N
6.1.4 Lock connector which without contact or 016-020 29.4N Min ERBIEN TR =
strength the contacts shall not affect lock Pass
strength at a rate less than 25
mm/min.
GB/T 5095.8 Method 15a / EIA-364-
29B
KN R K HETTE
Result of test or range of numerical value
BT Unit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
H =3
SHNSERE (2 PIN) 170.4 167.2 167.4 166.2 168.2 170.4 | 166.2 167.9
Lock strength

R E BN
Name of instrument
equipment

TIRERI S BE AN

Universal tensile testing machine
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Test Result

RERS: e COR-OC.
Report No. 202203002 Fe4m's: CWBDZ-QR-QC-123
Fs KmE KM RERGE HRRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERERERTRERER
« MIBE. FREFNERR
=P LR
Checking by eyes Plastic part: smooth and flat
S . \ surface without discolor,
z;?ggﬁtoilﬁ) broken, crack, and
ESU o distortion, etc. "~ &
6.1.1 BEBA: (200~300) Ix 021-030 P
Appearance Larﬁp: (200~300) Ix 2EEHFRELSM. S Pass Pass
BEEE: (0.3-0.5) m « FEARAHLRAR G R B8
Space: (0.3~0.5) m Eﬂi?@f—’?ﬁﬂa_e
GB/T 5095.2 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
BREEEERGFHFLES S EMEA
MR, MEEREAND . BRI
RELORK T CRETAT ; — p
mﬁﬁAﬁs;%fW;m) = Bl | R | 0y
wH (&8 A housing with crimped contacts and (setion)Max | (Withdawel Mivo| (WikchewalMin
E{1D) . 10 190 1030
Insertion Plug housing shall be mated and ~
6.1.5 force and unmated on the mating axis. Initial 021-030 AT oamdg | AT Lo | AT magit | ERBEEL TR ;ass
withdrawal insertion and withdrawal forces and e 140 Ho
force  |Withdrawal force at 10th shall be O8N Mo of | 15N Mo of | 1 N VoMo of
(without lock) measqred. (Testing speed: <25 pless ey plse
mm/min.)
GB/T 5095.7 Method 13b / EIA-364-
13B
MR K BIEEE
Result of test or range of numerical value
B {rUnit: N
ftﬁerﬁn Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
5L Tt FAf 5 At Tt Tt ; ; }
Appearance No damage. No damage. No damage. No damage. No damage.
ERIBAT)
Insertion 7.8 9.3 10.3 9.8 8.5 10.3 7.8 9.1
1st(Max)
ERREA
2Pin | Retentionlst( 7.9 10.4 8.7 9.3 10.0 10.4 7.9 9.3
Min)
EFREP)]
Retention10st 3.9 33 4.6 2.7 2.9 4.6 2.7 35
(Min)
HREAN
Insertion 18.2 21.4 20.3 18.8 19.8 21.4 18.2 19.7
1st(Max)
ERREA
3Pin | Retention1st( 14.1 15.9 18.6 16.7 15.3 18.6 14.1 16.1
Min)
EFREP)]
Retention10st 7.0 7.8 8.5 6.5 8.8 8.8 6.5 7.7
(Min)
PE T 210 \
Name of instrument
equipment s

T3 gERL TR E
Universal tensile testing machine
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Test Result
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RERS e
Report No. 202203002 kg5 : CWBDZ-QR-QC-123
Fs KNI e KM EERGE RS HAREK HERYIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERNHRENTHAEER. ME
=R _ « FREZWERAETE.
Checking by eyes Plastic part: smooth and flat
MA: 1000 L surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appearance | AR (200~300) Ix 031-035  |2&BfrREXFHM. FiL . KN Prss Pace
Lamp: (200~300) Ix AU R G RGPS R A o 2]
BmE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
HmaEER, PHAEERBIFEL, BR
100mA; HEMEETIERE: RAA
(10~55~10) Hz, B/MEFATEALS
#, FRIEL.52mm. JBEXYZ=HIER 518
AR ed them S TR
e s Appestanc: o damege
HUAIRE owing vibraton condiuons, HERRELIE: 20mQ Max. ‘ &
N 4t N =
6.16 Vibration period OT 2 hours in each of 3 mutually 031-035 Contact resistance: 20mQ Max. ERBARER TR Pass
perpendicular axes, 100 mA current 2l BT A1
: SR ETATE): 1usec Max
shall be applied. Current interruption: 1usec Max
Frequency: (10~55~10)Hz/min. ption- 1y
Cycling time: 1 min.
Amplitude: 1.52mm.
GB/T 5095.4 Method 6d / EIA-364-
28D
KMEE Ry HETEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
poae Fei5itn Fei5itn Fiifn Fi5ith TR fn
e iyHT | 031-035 No damage. No damage. No damage. No damage. No damage. ! / !
MR
Appearance TR TARM TRt TARM TRt
. LV izl vl il il
R/ | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
B 57 A BT A )
Current interruption 031-035 <Tus <Tus <Tus <Tus <Tus ! / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 2.2 2.2 2.4 2.2 2.3 2.2 - - - - 2.4 2.2 2.3
Sample2 2.5 2.3 2.2 2.4 2.2 2.3 - - - - 25 2.2 2.3
RIAT | Sample3 2.4 2.4 2.4 2.3 2.4 2.4 - - - - 2.4 2.3 24
Sample4 2.3 2.3 2.3 2.5 2.3 25 - - - - 25 2.3 24
FEfhea e
Contact Sample5 2.3 2.3 2.3 2.3 25 25 - - - - 25 2.3 24
resistance
[€::Lina Samplel 2.1 2.3 2.4 2.3 2.4 2.4 - - - - 2.4 2.1 2.3
Unit:mQ)
Sample2 24 24 2.2 24 2.4 2.5 - - - - 2.5 2.2 2.4
RIEE | Sample3 2.5 2.3 2.5 2.3 2.5 2.5 - - - - 2.5 2.3 2.4
Sample4 24 2.3 2.3 2.5 2.3 2.4 - - - - 2.5 2.3 2.4
Sample5 2.3 24 2.3 24 2.4 2.6 - - - - 2.6 2.3 2.4
7T W, 3k 24 W
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BRI BB
Name of instrument
equipment

&
Vibration Tester

MRt

Resistance Meter
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Test Result

RERS: g
Report No. 202203002 kg5 : CWBDZ-QR-QC-123
Fs KNI e M F e 75k RS HAREK HERYE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBERNHRERLAEBER. ME
B « FREEZMERNETRE.
Checking by eyes Plastic part: smooth and flat
A 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appeagnce B2EH:  (200~300) Ix 031-035  |2&BH-REXLHEM. Sk . KA Pass Pass
Lamp: (200~300) Ix RN B B S R BT SRR
BmEE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
FEERSAEAD, IBXYZZHMIER A EE S
R (B#H18R) , FEMRIEHEU
100mAHH
MEIEE: 490m/s2
$H4ERTIE): 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of SN Ttfs
HLR shock shall be applied for each 6 Appearance: no damage. &
031-035 s ! \ P43 T =
6.17 Shock directions along 3 mutually LR AT IE): 1 1 sec Max RRUIRIR TR Pass
perpendicular axes, passing DC 100mA Current interruption: 1 u sec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GB/T 5095.4 Method 6c / EIA-364-
27B
KN R K BETTE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tttt Fi5ithn Finifs Fei5ithn Fi5if5
- AT | 031-035 No damage. No damage. No damage. No damage. No damage. ! / /
M
Appearance Fei5itn Fei5itn Fiifn Fi5ith TR fn
. 1% 4% 2 517 {7
HHfE | 031-035 No damage. No damage. No damage. No damage. No damage. ! / !
e AR E]
Current interruption 031-035 <lus <lus <fus <tlus <tlus / / /
P a2
Name of instrument
equipment
AHREE
Shock test system
9 W, 3t 24 W
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Report No. 202203002 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e KM RERGE RS HAREK HREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
BBAA . - ~ N = N = =
6.1.1 Appearance iel:)) . (200~300) Ix 021-030 éﬁ%#ﬁ?j‘&%ﬁﬂa gl‘ﬂ: g 9{;5}1 Pass Pass
Lamp: (200~300) Ix RN B B S R BT S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
s 10X BYIR 500K o
USHHIORMERIERSOR B Tl
WS cycles for mating and unmating tes Appearance: no damage. A
6.1.8 Duraf)ilit at the speed of 10 cycles per minute 021-030 SEREIE: 10mQ Max sERMIE T ;ass
Y. |GBIT 5095.5 Method 9a / EIA-364- F e iax.
Contact resistance: 10mQ Max.
09C
HMEERKBIEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
p oAt Fei5itn Fei5itn Tt Fi5ith TR fn
e inyH | 021-030 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance RiRl RiRY Rt R iRt
. il il 5 il il
i/ | 021-030 No damage. No damage. No damage. No damage. No damage. ! / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 2.3 2.4 2.2 2.3 2.4 2.3 - - - - 2.4 2.2 2.3
Sample2 2.4 2.2 2.4 2.3 2.4 2.3 - - - - 2.4 2.2 2.3
RIEHT | Sample3 2.6 2.5 23 2.4 25 2.4 - - - - 2.6 2.3 2.5
Sample4 2.7 2.6 2.4 2.3 2.3 2.3 - - - - 2.7 2.3 2.4
HEfhea e
Contact Sample5 2.6 2.5 2.4 2.5 2.3 2.5 - - - - 2.6 2.3 25
resistance
(B Samplel 2.6 25 23 25 2.3 2.5 - - - - 2.6 2.3 2.5
Unit:mQ)
Sample2 2.5 2.3 2.5 2.5 25 2.4 - - - - 2.5 2.3 25
RIEE | Sample3 2.6 2.6 2.6 2.4 2.6 2.5 - - - - 2.6 2.4 2.6
Sample4 2.7 2.7 2.6 2.4 2.6 2.3 - - - - 2.7 2.3 2.6
Sample5 2.6 2.7 2.5 2.5 2.4 2.4 - - - - 2.7 2.4 25
EBRR BB
Name of instrument
equipment

BEWA

Ergometer

TR

Resistance Meter

%10 5T, 3t 24 W
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Test Result

REHS e COR-OC.
Report No. 202203002 Ft4m's: CWBDZ-QR-QC-123
= & M T3 & M S5 8R 75 5 RS M >k 4R i
F5 KmE MR GRFE EE T MIRZEK HERYE “hig
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1LERGRENTREER. ME.
Checking by eyes AR IMERKER.
WA LOBLE Plastic part: smooth and flat surface
. without discolor, broken, crack, and
LS Eyesight: > 1.0 distortion, etc & &
6.1.1 BEER: (200~300) Ix 036-040 = =
Appearance Lamp: (200~300) Ix 2ERHRELFEM. S . THEMN Pass Pass
HMES. (0.3-0.5) m WU B o R B S s
S lf;lce' (O. 3-0 ;5) m. Metal part: bright and even surface
P A ’ without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ;
physical damage, etc.
TRECFABRIERE SRS, /N TR B BR T
s |
Mate connectors with dry circuit to test " ; =
- T =
6.2.1 re(?s(i)sr;;cge contact resistance 036-040 7mQ Max. (Initial) ZRMIENTER Pass
GB/T 5095.2 Method 2a / EIA-364-
23B
WMEERKBIEEE
Result of test or range of numerical value
Eia Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR o o o o o
Tt Fiiifn Fiiifn Fififn Fiiifn
quzjmn 036-040 No damage. No damage. No damage. No damage. No damage. / ! !
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 2.2 2.4 2.4 2.3 2.3 25 - - - - 25 2.2 2.4
JERLEAIE
Contact | Sample2 2.4 2.4 2.3 2.4 2.3 2.3 - - - - 2.4 2.3 2.4
resistanc
e(B Sample3 25 2.3 2.3 25 2.4 2.4 - - - - 25 2.3 2.4
Unit:mQ)
Sample4 2.3 2.4 25 25 2.4 2.4 - - - - 25 2.3 2.4
Sample5 2.2 25 2.4 25 2.2 2.3 - - - - 25 2.2 2.4
UEFRE B
Name of instrument
equipment

WERT

Resistance Meter

o111, k24 0t
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Report No. 202203002 FH&45: CWBDZ-QR-QC-123
Fs M B &S Bl 75 5 RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

g 1LERGRENTREER. ME.
Checking by eyes R IMERKER.
3 N Plastic part: smooth and flat surface
MA: 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 BEER: (200~300) Ix 036-040 e
Appearance . - 2ERMHRELEM. S XARK Pass Pass
Lamp: (200~300) Ix o o -
o e d HUBIR 15 52 E 48 R B S RS
BmES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3-0.5 m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ; ; 109
physical damage, etc.
TEFRER AL 2 18]Sk th4k < i8], A 500V
DCER E#H TR
tmixEPE  |Apply a voltage of 500V DC between . .
. b 1000 MQ Min. ( Initial) s &
- 4t < A
6.2.2 Insglatlon adjacent contacts and between 036-040 500 MQ Min. (Final) ZRMIENTER Pass
resistance |contacts to ground.
GB/T 5095.2 Method 3a / EIA-364-
21C
RSP 2 B3 b4k 2 (8] e In 1500V
AC (B¥UE), RERImARHE E1ER BT
[&1min.
fitea/E  |Apply a voltage of 1500V AC (rms) SN FLHEFF IR ~
6.2.3 Withstand [and leakage current of 1mA between 036-040 Appearance: no breakdown or ZRMIEN TR ;ass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
s R BUESERE
Result of test or range of numerical value
B Unit: MQ
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
ShI TR Tt Fei5ith Fiitn Fiitn / / /
Appearance No damage No damage No damage No damage No damage
%
éﬁ'%EEIZ.H >1000 >1000 >1000 >1000 >1000 / / /
Insulation resistance
i At A A A A , , ,
Withstand voltage No damage No damage No damage No damage No damage
BERR

R E BN
Name of instrument
equipment

AMRHGE Nn pE

R E RS E MY
DC/AC insulation and Dielectric Strength tester

12 7, 3t 24 W
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Test Result
RERS: s, _OR-OC-
Report No. 202203002 FH&45: CWBDZ-QR-QC-123
Fs KmE KM RERGE HRRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
ey LERMERE R AR, Mis, T
Checking by eyes FLREME TR .
3 \ Plastic part: smooth and flat surface
WA 1.0k . )
iaht: without discolor, broken, crack, and
Sl EEgyeS|g E > 10 ) distortion, etc & &
1. BBEH: (200~300) Ix 041-060 5 : _
611 | appearance 4282 - (200 26 RUEEEGM, B . KWEM|  Pass Pass
Lamp: (200~300) Ix o A,
95 e ~ MU 45 K FB 3% 2 Bt T S R
BMES: (0.3~05) m i
A Metal part: bright and even surface
Space: (0.3~0.5) m . . .
GB/T 5095.2 Method 1 without rust, oxide, fog and obvious
-« Method la physical damage, etc.
mEEES, BURALFERE, MR
ErEE
BH Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 041-060 A30°C Max. FERBE|RN TR ;
e rise maximum AC rated current is passed. ass
GB/T 5095.3 Method 5a / EIA-364-
70A
25 SR 2 B SE
Result of test or range of numerical value
B{IUnit: k
ﬂ&NOéSIrZ‘:]IteS/%ﬁ Nol | No2 | No3 | No4 | No5 | No.6 | No7 | No8 | No.9 | No.1o | Max | Min Avg
(AWG#16)21%: 10A 16.2 19.1 15.2 16.0 21.1 16.7 18.2 20.5 17.7 15.4 21.1 15.2 17.6
(AWGH#16)3tR: 7A 13.9 12.8 13.0 14.1 14.2 13.8 14.1 14.3 14.2 14.3 14.3 12.8 13.9
(AWGH#16)41%: 5A 18.5 19.1 17.8 18.4 19.1 18.5 18.4 17.5 17.4 17.4 19.1 17.4 18.2
(AWGH#16)61%k: 3A 20.6 22.4 24.4 21.4 20.5 22.9 23.1 17.7 17.9 18.4 24.4 17.7 20.9
PE -
Name of instrument
equipment
ZERERAIR
Multi-Range DC Power Supply

13 5, 3t 24 W
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RERS: e
Report No. 202203002 Fe4m's: CWBDZ-QR-QC-123
Fs KmE KM EERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
=P LERMERENTAEER. MBE.
Checking by eyes FREZMERNER.
- \ Plastic part: smooth and flat surface
MA: 1.0 E . >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 061-065 =
Appearance . _ 2EEHFRELSEM. S . THE Pass Pass
Lamp: (200~300) Ix il et
i . - BORUIR5 495 K% B 858 2 Bt 7 S R B
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ) : » 109
physical damage, etc.
EERLAR, F (105£2) CHZE SN TiRts
ShRE240/EF, BERZIEESK Appearance: no damage.
E (1~2) /NEFzE FERREARE: 10mQ Max.
=g Mated connectors exposed to the Contact resistance:10mQ Max. ;
! - s N S
631 | Heat resistance |condition of (105+2)'C for 240 061-085 |ysugeam. 500 MQ Min, BREBATR | At
hours, recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11i /EIA- fifEEE: 1000V Min.
364-17B Withstand voltage: 1000V Min.
& MZE RSB ESERE
Result of test or range of numerical value
mE | | | | | | i
ltem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Finits Fints Finits Finits Fints
14 -
BBAT | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
SR
o Fei5ith Feintn Feintn Fiitn Fiitn
A N
w3/5 | 061-065 No damage. No damage. No damage. No damage. No damage. / / /
ke 3N
Insulation resistance | 061-065 >500 >500 >500 >500 >500 / / /
(BHALUNitMQ)
i8I 061-065 Fei5ith Feintn Feintn Fiitn Fiitn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 [ No.10 [ Max Min Avg
Samplel 2.2 2.2 2.2 2.2 2.3 2.2 - - - - 2.3 2.2 2.2
Sample2| 2.3 2.3 2.3 2.2 21 2.2 - - - - 2.3 2.1 2.2
RIEFT | Sample3 2.3 2.3 2.2 2.3 2.4 2.2 - - - - 2.4 2.2 2.3
Sample4| 2.2 2.4 2.4 2.1 2.2 2.3 - - - - 2.4 2.1 2.3
FERea e
Contact Sample5 2.4 2.3 2.2 2.1 2.2 2.1 - - - - 2.4 2.1 2.2
resistance
(&L Samplel| 2.3 2.3 21 2.2 2.3 2.1 - - - - 2.3 2.1 2.2
Unit:mQ)
Sample2 25 24 2.1 21 2.1 2.3 - - - - 25 2.1 2.3
RIS | Sample3| 2.3 2.3 2.2 2.2 2.2 2.1 - - - - 2.3 2.1 2.2
Sample4 2.4 25 2.3 2.2 2.1 2.1 - - - - 2.5 2.1 2.3
Sample5 2.5 2.3 2.3 2.1 2.3 2.1 - - - - 2.5 2.1 23

14 1, k24 0T
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Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERR

32 B A i MR
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter
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*ﬁ%éﬁ%: a=0
Report No. 202203002 FHg4i'5: CWBDZ-QR-QC-123
Fs KNI e KM RER G E RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
B3 LERMERENTAEER. MBE.
Checking by eyes FREZMERER.
o \ Plastic part: smooth and flat surface
MA: 1.0k . >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 066-070 e
Appearance . _ 2ERHFRELEM. St THE Pass Pass
Lamp: (200~300) Ix gl et
i - BOHUIR5 495 K% B 858 2 Bt 7 S R B
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ) : » 109
physical damage, etc.
EERLAR, F (-25£2) CHIE SN FifA
SRR E240/0EF, BERZIEESK Appearance: no damage.
F (1~2) /NEFRzE FERREARE: 10mQ Max.
KR Mated connectors exposed to the Contact resistance: 10mQ Max. 4
' - s N N
632 | Cold resistance |condition of (-25+2)°C for 240hours, 066-070 |yasmenpm. 500 MQ Min. HRYRATHR | &
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11 / EIA- fHEEE: 1000V Min.
364-17B Withstand voltage: 1000V Min.
& MZE RSB ESERE
Result of test or range of numerical value
mE | | | | | | i
ltem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fiitn Fints Finits Fints Finits
7 _
AT | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
A
o Fei5ith Fei5ith Fei5ith Fiitn Fiitn
A i
i{3/E | 066-070 No damage. No damage. No damage. No damage. No damage. / / /
ke 3]
Insulation resistance | 066-070 >500 >500 >500 >500 >500 / / /
(BHALUNitMQ)
i8I 066-070 Fei5ith Feisith Feisith Fiitn Fiitn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel| 2.3 2.3 2.2 2.3 2.4 2.3 - - - - 2.4 2.2 2.3
Sample2| 2.4 2.4 2.4 2.4 2.3 2.2 - - - - 2.4 2.2 2.4
RIEHT | Sample3| 2.6 2.2 2.3 2.4 2.3 2.4 - - - - 2.6 2.2 2.4
Sample4| 2.4 2.4 2.3 2.4 2.4 2.5 - - - - 25 2.3 2.4
FERe e
Contact Sample5| 2.5 2.3 2.4 2.5 2.4 2.4 - - - - 25 2.3 2.4
resistance
[€::Lina Samplel| 2.4 2.3 2.3 2.4 25 2.3 - - - - 25 2.3 2.4
Unit:mQ)
Sample2| 2.5 2.4 2.4 2.5 2.6 2.3 - - - - 2.6 2.3 25
RIS | Sample3| 2.7 2.3 2.4 2.5 2.3 2.4 - - - - 2.7 2.3 2.4
Sample4| 2.5 25 2.4 2.4 2.4 2.4 - - - - 25 2.4 24
Sample5 2.5 2.2 2.3 24 2.4 2.5 - - - - 2.5 2.2 2.4

%16 5T, 3t 24 W
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SIRREARIEFE
Temperature & Humidity Cycling
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BERRK
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Report No. 202203002 Fe4m's: CWBDZ-QR-QC-123
Fs M B MR GRFE HRRS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1LERMERENTRAEER. MBE.
Checking by eyes FERHIE TR .
3 N Plastic part: smooth and flat surface
MA: 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 BEER: (200~300) Ix 071-075 e
Appearance Lamp: (200~300) Ix 2ERHRELFM. FiL . THE Pass Pass
PG - ORI 5457 K% BB 908 T2 it 7 S R B
BEEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.2 Method 1a ; ; 109
physical damage, etc.
mE(40£2)C,
3R E (90~95)% SN TR
B BT E 240/}, EUHRE Appearance: no damage.
(1~2) PEIERE. $EfREERE: 10mQ Max.
1BEEHR Mated connectors exposed to the Contact resistance: 10mQ Max. .
3. _— L o 071-075 . Fe T P
633 Humidity condition of temperature (40+2)°C, sEesEE: 500 MQ Min. ERBIEL TR &%
humidity (90~95)% for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours fifEEE: 1000V Min.
GB/T 5095.6 Method 11c /EIA- Withstand voltage: 1000V Min.
364-31B
KM RKBIEEE
Result of test or range of numerical value
Tiﬁ Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
At Finifs Finifs Finifs Fi5ifs Finifs
A .
AT | 071-075 No damage. No damage. No damage. No damage. No damage. / / /
S
. Tt Tt Tt Tt Tt
& -
s | 071-075 No damage. No damage. No damage. No damage. No damage. / / /
Huisea e
Insulation resistance | 071-075 >500 >500 >500 >500 >500 / / /
(B AIUNit:MQ)
i P FAR FA FA FA , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 2.2 25 2.3 2.3 2.3 2.2 - - - - 2.5 2.2 2.3
Sample2 2.4 2.4 2.4 2.4 2.4 2.4 - - - - 2.4 2.4 2.4
NI | Sample3| 2.6 2.4 2.5 2.3 2.2 2.2 - - - - 2.6 2.2 2.4
Sample4 2.6 2.3 2.4 2.4 2.2 2.3 - - - - 2.6 2.2 2.4
FERAER PR
Contact Sample5 2.3 2.4 2.3 2.3 2.5 2.2 - - - - 2.5 2.2 2.3
resistance
(8 Samplel 2.3 2.6 2.3 2.3 25 2.4 - - - - 2.6 2.3 2.4
Unit:mQ)
Sample2 25 25 2.3 25 2.4 2.4 - - - - 2.5 2.3 2.4
K5 | Sample3| 2.7 2.4 25 25 2.3 2.3 - - - - 2.7 2.3 25
Sample4 24 2.3 2.4 2.4 2.5 2.5 - - - - 2.5 2.3 2.4
Sample5 24 25 25 2.3 2.6 25 - - - - 2.6 2.3 25

218 1L, k24 T
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SIRBEARIEFE
Temperature & Humidity Cycling
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DC/AC insulation and Dielectric Strength tester
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RERS: g
Report No. 202203002 Fet4m's: CWBDZ-QR-QC-123
Fs KmE KM RERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
Bz . __ _ = =] =]
6.1.1 Appearance | ARz (200-300) x 076-080 éﬁ)%#?%:@j&%%’iﬂ!\ A, T Pass Pass
Lamp: (200~300) Ix RN B B S R BT S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
BRI BB KRR, BT
LB IRE -
a) 7£(-55+2) CHYIEIR & T HEO0.5/MAF;
b) 7£(85+2) CHIIER &4 A E 0.5/ Mt ;
Ma)Elb)—MEIR, FEAREIRETER R Sh: TR
KFoorth, HBIT25NMERKE (1~2) /) Appearance: no damage.
SBREFEER H#Eﬁzg hall b d under th FEMMEEME: 10mQ Max.
mE AR Mated connectors shall be tested under the ; .
Contact resistance: 10mQ Max. 4
6.3.4 Temperature  |following conditions 076-080 4 . ZREBIN TR &%
; o - #4ERR: 500 MQ Min.
cycling Temperature °C Duration . : ) )
1 -5542 0.5h Insulation reS|stan.ce.500 MQ Min.
2 Room Temp. 5 minutes Max. fi{FEE: 1000V Min.
3 +85+2 0.5h Withstand voltage: 1000V Min.
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
MERKFEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Finifs Finifs Feintn Finifs Fi5ith
A i
iRy | 076-080 No damage. No damage. No damage. No damage. No damage. / / /
SR
o Tt Tt Finits Tt Tt
& N
wifE | 076-080 No damage. No damage. No damage. No damage. No damage. / / /
i fe
Insulation resistance | 076-080 >500 >500 >500 >500 >500 / / /
(B {HIUNit:MQ)
it & 076-080 Finifs Finifs Fei5ith Finith Fi5ith / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Samplel 25 2.3 2.2 2.2 2.3 2.3 / / / / 25 2.2 2.3
Sample2 2.4 2.2 2.3 2.4 2.4 2.2 / / / / 2.4 2.2 2.3
RIEFT | Sample3 2.3 2.3 2.3 2.4 2.3 2.4 / / / / 2.4 2.3 2.3
Sample4 2.4 2.4 2.4 2.3 2.4 2.4 / / / / 2.4 2.3 24
FERe e
Contact Sample5 2.3 2.3 25 2.3 2.3 2.3 / / / / 25 2.3 2.3
resistance
(&L Samplel 2.6 2.3 25 2.3 25 25 / / / / 2.6 2.3 25
Unit:mQ)
Sample2 25 2.2 2.4 2.4 25 25 / / / / 25 2.2 24
RIS | Sample3| 2.3 2.4 25 2.4 2.6 2.4 / / / / 2.6 2.3 2.4
Sample4 2.4 25 2.4 25 25 2.4 / / / / 25 2.4 25
Sample5 2.3 2.2 2.6 2.6 2.4 2.6 / / / / 2.6 2.2 25
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BERE .

BE-EE-ARIEGETFERETE
Temperature & Humidity Cycling &Vibration
Chamber
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RERS: e
Report No. 202203002 Fet4m's: CWBDZ-QR-QC-123
Fs KmE KM RERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
) LERNHRENTAEER. ME
=EU . FEREMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
ST Eyesight: > 1.0 crack, and distortion, etc. A ~
611 | popearance | (200-300) Ix 081085  |[2&MEEEEHEM, WM. KA o ki
Lamp: (200~300) Ix XD IR RGPS R A o ]
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
“_%‘D}\“_\é ]ﬁ% \u, 337 N -
Bl R RIS Pk, TR U TARMG(E SRR EBLRES
EAGL)%(REB N L) MEILNBR, - :
o~ R e e U T NN BHEE A TEEF R,
E(35i2) CIMETE—*%1{481J\HTT5 ﬁtE\_‘L E%*ﬂ'ﬁﬁ ‘tFﬁZ:E$ur‘ﬂE'r‘$AZE’J?
FERRSNEBKBRRERETIRD. g )1 ® AehY=
HE ERRRERATHE (1-2) W ;ppgaroance' no damage (no &
L ° . : SEERFIE TR =
635 Salt spray 48? hours spray, attemp (35¢2) C, NaCl 081-085 erosion on material exposed. and | ~ REBRTH Pass
mist concentration (5+1)%. After test . . . )
o . plating material, slight erosion on
wash parts and put it into room ambient ) -
the cutting surface is acceptable)
for (1~2) hours SERREE: 10mQ M
GBIT 5095.6 Method 11f /EIA-364- P ome ax.
268 Contact resistance: 10mQ Max.
s Rk BETEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Tt Tt Fiits Tt Tt
7 -
AT | 081-085 No damage. No damage. No damage. No damage. No damage. / / /
SR
- Finifs Finifs Fei5ith Fi5ifs Fi5ith
A N
ii/E | 081-085 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 24 2.2 2.4 2.4 2.3 2.4 - - - - 2.4 2.2 2.4
Sample2 25 24 2.4 2.2 2.3 2.3 - - - - 25 2.2 2.4
RGRT | Sample3 25 2.3 2.3 2.4 2.4 2.3 - - - - 25 2.3 2.4
Sample4 2.3 25 2.4 2.3 25 2.4 - - - - 25 2.3 2.4
R IE
Contact Sample5 24 24 25 2.2 2.3 2.3 - - - - 25 2.2 2.4
resistance
(BfL Samplel 2.7 2.6 2.6 2.6 2.5 2.6 - - - - 2.7 2.5 2.6
Unit:mQ)
Sample2 2.9 2.8 2.7 2.7 2.6 2.7 - - - - 29 2.6 2.7
iRIEF | Sample3 2.6 2.7 2.7 2.7 2.7 2.9 - - - - 2.9 2.6 2.7
Sample4 2.6 2.7 2.6 2.6 2.6 25 - - - - 2.7 25 2.6
Sample5 2.7 2.6 2.6 2.8 2.8 2.7 - - - - 2.8 2.6 2.7
P
Name of instrument
equipment

HEEmAE
Salt spray Chamber

ER T
Resistance Meter

%22 0T, 3t 24 W
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Report No. 202203002 kxS CWBDZ-QR-QC-123
Fs KNI e R ek 7 HERRS HAREK FERYIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERHRERTHAEER. ME
=R . FERYMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 10lE surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Ap S e |TEA: (200-300) i 086-090 |2&BHRELHM. Sk . KR sl skl
Lamp: (200~300) Ix AUk RGPS R A o ]
BmEE=E: (0.3~0.5) m R
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERESASTHAI2ZAINERR
TUSEHEE  (WESHEREETIE TR SR 3
6.3.6 £)Industrial After 7 hours exposure in ammonia 086-090 T AE S No stress =
- gas(Ammonia)(NH [chamber with 25 mL of 3% ammonia No stress corrosion cracking corrosion Pass
3) solution for every liter of chamber cracking
capacity
MR K BIEEE
Result of test or range of numerical value
IIthE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tttt Fi5ithn Finifs Fi5ts Fi5ts
e iR3AT | 086-090 No damage. No damage. No damage. No damage. No damage. ! / /
MO8
Appearance TR N EhFTE TR B FFH ERABHRAH | TROEHRFE | TROEHAR
RI&E | 086-090 [ No stress corrosion | No stress corrosion | No stress corrosion No stress No stress / / /
cracking cracking cracking corrosion cracking | corrosion cracking
PEcd-E

Name of instrument

equipment

HAKE
Ammonia Plant

023 U0, 24 W
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ﬁe?ﬁié 202203002 #M4w's: CWBDZ-QR-QC-123
Fs KNI e KM RERGE HERRS HAREK HREE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
) LERHRENTAEER. ME
EEU . FERYMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 100 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A N
6.1.1 Appearance | PEA:  (200-300) I 091-095  [2&BERELHM. FiL . KA Prss Prss
Lamp: (200~300) Ix RN IR R BB R R A
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERRARE, ERE (40£3) C. BE
75%. H2SSURIRE A3ppmIERE HiK
o | B96INET
A SAIR FERREARE: 10mQ Max. ~
- s N =
6.3.7 (H2S gas test) Mate-d- connectors exposed to thoe 091-095 Contact resistance: 10mQ Max. HRYBATH Pass
condition of temperature (40+3)C,
humidity 75%, H2S gas concentration of
3ppm for 96 hours
KM RKBIEEE
Result of test or range of numerical value
IItﬁfeE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Tt Tt Finits Tt Tt
7 -
AT | 091-095 No damage. No damage. No damage. No damage. No damage. / / /
A
. Finifs Finifs Feisith Finifs Fi5ith
1A .
i/E | 091-095 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 | Max Min Avg
Samplel 2.3 2.3 2.3 2.2 2.3 2.3 - - - - 2.3 2.2 2.3
Sample2 2.4 2.2 2.3 2.5 2.4 2.4 - - - - 2.5 2.2 2.4
RIEHT | Sample3 2.3 2.4 2.4 2.4 2.3 2.3 - - - - 2.4 2.3 2.4
Sample4 2.3 2.4 2.4 2.3 2.5 2.3 - - - - 2.5 2.3 2.4
FEftea e
Contact Sample5 25 25 2.3 2.3 2.3 2.4 - - - - 2.5 2.3 2.4
resistance
(i Samplel 3.1 2.8 29 29 29 2.9 - - - - 3.1 2.8 2.9
Unit:mQ)
Sample2 2.6 2.6 2.8 3.0 2.9 3.0 - - - - 3.0 2.6 2.8
RS | Sample3| 2.9 2.7 2.9 2.9 3.0 31 - - - - 3.1 2.7 2.9
Sample4 2.8 2.7 2.8 3.0 2.8 2.8 - - - - 3.0 2.7 2.8
Sample5 3.0 2.8 2.7 29 29 2.9 - - - - 3.0 2.7 2.9
XERF BB
Name of instrument
equipment

S i 56 A5 Gas Corrosion
Test Chamber

R
Resistance Meter

24 U1, k24 W




